


 

 



 

 

 

 

 

An Evaluation of Hygienic Barriers at Oset Water 
Treatment Plant at Different Operational Modes  

 

( En vurdering av Osets vannbehandlingsanleggs hygieniske 
barrierer under ulike driftsforhold) 

 



 

 

ACKNOWLEDGEMENTS 
I would like to express my deepest gratitude to my advisor, Professor Lars John Hem, for his 
excellent guidance starting from the title selection to the end of the thesis writing. I would 
never have been able to finish this thesis without his extreme patience and positive advice. 
Thank you Professor! 

I would also like to express my heartfelt gratitude to Belachew Gizachew Zeleke (PhD) for 
his invaluable help by reading and commenting on the whole thesis and guiding me in writing 
[...]
chlorine disinfection has no enough hygienic barrier against parasites and the chlorine 
concentration is not enough for virus inactivation.  

VI 

 



 

Sammendrag 
Tezera Dessie, Vann- og miljøteknikk, Norges miljø- og biovitenskapelige universitet 

Sammendrag av masteroppgave, levert desember 2014 

En vurdering av Osets vannbehandlingsanleggs hygieniske barrierer under ulike driftsforhold 

Målet for denne masteroppgaven var for å bestemme Oset drikkevannbehandlingsanlegget sitt 
rå vannskvalitet, nødvendig hygieniske barrierer I anlegget og finale hygieniske barrierer nivå 
under ulike driftssituasjon. En risiko og sårbarhetsanalyse gjort for anlegget kommenterte at 
det vannet som produseres i reserve anlegget har ikke tilfredsstillende barriere høyde og 
vannet må kokes før den brukes. Men det finnes ikke noe analyse gjort for driftssituasjonen 
hvor en kjemiskbehandlet og UV desinfisert vann blandes med en UV desinfisert rå vann. 

Det er sekundær data som er samlet og analysert av ALS laboratory group Norway AS som 
brukt i denne oppgaven. Mikrobiologiske og kjemiske data hentet fra anleggetsdatabase for 
fem år, og analysert for å bestemme rå vannets kvalitetsnivå. Nødvendig hygieniske barrierer 
nivå anlegget må ha er bestemt basert på nummer av brukere og vannkvalitetsnivå. Norsk 
vann rapport 170_2009 er brukt som en standard verktøy for å bestemme drikkevannets 
hygieniske barrierer nivå under de drifts situasjoner anlegget har. 

Denne oppgaven viser at kjemisk behandlet og UV desinfisert drikkevann har nok hygienisk 
barrierer. Men om UV desinfeksjonen erstattes av klor desinfeksjon, skal anlegget ha bare en 
hygienisk barriere mot parasitter og klor konsentrasjonen er ikke nok mot virus. Hvis anlegget 
må produsere drikkevann i reserve anlegget, blir ikke nok hygieniske barrierer mot bakterier 
og virus og ingen barriere mot parasitter, derfor må brukere varsles til å koke vannet før de 
bruker vannet. 

Resultatene viser at blanding av et kjemisk behandlet og UV desinfisert vann sammen med et 
UV desinfisert rå vann, samt med et finalt klor desinfeksjon av blandingen har nok hygienisk 
barrierer. Et kjemisk behandlet vann med klor desinfeksjon har bare en hygienisk barriere mot 
parasitter og det klor konsentrasjonen er ikke tilfredsstillende mot virus. 

 

VII 

 



 

VIII 

 



 

1. Introduction 
The history of drinking water treatment is as old as a human history itself. However, our 
ancestors' knowledge about hygienic barrier is not fully documented. Among others, it took 
thousands of years before Anton van Leeuwenhoek observed microorganisms in water under 
a microscope in 1676 (Random History, 2007). But that does not mean our ancestors were 
happy with every type of water they were drinking. Drinking water treatment goes back to at 
least 2000 B.C.(EPA, 2000, APEC Water Systems, 2013, Random History, 2007). According 
to United States Environmental Protection Agency, EPA fact sheet, the ancient drinking water 
treatments were intended to improve physical quality of the water such as taste, odor, and 
appearance(EPA, 2000). According to the water office of US Environmental Protection 
agency (EPA), historical Sanskrit and Greek writings suggested different water treatment 
methods like filtration of the water through charcoal, exposing the water to sunlight, boiling 
and straining (EPA, 2000, APEC Water Systems, 2013, Random History, 2007).  

The discovery of microscope in the seventeenth century led to the design of the first 
municipal water treatment plant. It was designed and built in Scotland by Robert Thom and 
distribution pipes were then installed in 1804 (Hardy Services, 2013, Random History, 2007). 
The connection between drinking water contamination and infectious diseases became 
obvious after Dr. John Snow was able to show that cholera was spreading because of 
contaminated drinking water pump in 1854 (Hardy Services, 2013, EPA, 2000). This became 
a reason for disinfecting contaminated water and water regulations by the government of UK 
(Hardy Services, 2013). John Snow added chlorine to the contaminated water to kill the 
cholera bacteria prompting water chlorination afterwards. After his findings were known, 
many cities started to treat the water with slow sand filter and chlorine disinfection before it 
was distributed to the consumers (Random History, 2007).  

In short, the drinking water history shows us that there were three main focuses of the people 
who were concerned about the safety of drinking water (Trussell, 2005). 1. Source protection, 
once the impact of polluted water on human health was known, the first measure found to be 
sound was to find non contaminated drinking water source. As Trussel mentioned on his 
lecture(Trussell, 2005), this method showed some dramatic effects in some cities like New 
York City. 2. Water pipe pressure, Thomas Hawksley recommended pressurizing the water 
continuously instead of the intermittent pressurizing as it was the case at that time. His 
argument is still working that in case of leakage, polluted water cannot enter to the drinking 
water if the piped water has enough pressure. 3. And still valid action is treating the water. 
Since it is impossible to find uncontaminated water all the time and everywhere, treating the 
water is one of the actions necessary to secure public health. The Belgian town of 
Middelkerke became the first town in the world to use chlorine disinfection of drinking water 
in 1902(Johansen, 2001). 

 

1 

 



 

1.1. Back ground 
1.1.1. Oset drinking water treatment plant 

The raw water of Oset drinking water treatment plant is mainly from Maridalsvannet (Lake 
Maridalen). The Lake has a catchment area of 252 km2. Average yearly flow to the lake is 184 
million cubic meter water (Oslo Kommune vann- og avløpsetaten, 2014a). The catchment 
area is very suitable for recreational purposes. But due to fear of contamination to the 
drinking water from human activities, the municipality imposes three main restrictions from 
Gjerdingen in the north to lake Maridalen in south of about 30km length (Oslo Kommune 
vann- og avløpsetaten, 2012). The following activities are not allowed in the vicinity of the 
lake and in it: 

a) Swimming, dog walking, fishing, jigging, or accessing the lake with boat or polluting 
the water by any other means, 

b) Partying and feasting within 50 meters distance from the lakes, rivers or streams, and 

c) Camping on the hill side of the lake, rivers or streams. 

There is a sign posted in the restriction areas so that everybody who sees the sign knows these 
three activities are not allowed.(see Fig. 1.1). 

2 

 



 

 

Fig.  1.1  Notice board to the public about activities not allowed in the catchment area and in 
the lake. 

Source: (Oslo Kommune vann- og avløpsetaten, 2012) 

3 

 



 

 

Fig.  1.2 Map of restricted areas in the catchment area of the raw water 

Source:  (Oslo Kommune vann- og avløpsetaten, 2012). 

 

The new Oset drinking water treatment plant is completed in 2008. The drinking water 
treatment plant supplies drinking water to about 90% of Oslo city population which is 
estimated to be 623, 966 in 2013 (SSB, 2014). According to Kruger (total contractor), Oset 
drinking water treatment plant has two parallel independently working units with a total 
capacity of producing 390, 000 m3 water per day. The plant's water treatment process 
combines Actiflo process with high velocity dual filtration (TGV) and UV disinfection (it also 
has sodium hypochlorite as an emergency or backup) (Kruger, 2009).  

4 

 



 

As Kruger (Kruger, 2009) states on its homepage, the treatment process has the following 
components:  

1. Alkalization, 

2. Coagulation, flocculation, and sedimentation, 

3. Filtration in dual media filter, 

4. UV treatment, 

5. pH adjustment.  

The stages 1 - 3 have one hygienic barrier effect and the UV disinfection is a second hygienic 
barrier. The treatment plant has two parallel water works each consisting of two Actiflo lines 
and seven filter units (see Fig. 1.3). The water works are designed for a color of 45 mgPt/l and 
turbidity of 1.4 NTU. And with a reduced capacity the water works can treat a water of color 
up to 70mgPt/l. The disinfection chamber is designed for 400 J/m2 with one additional stand 
by UV chamber in each water work. The UV dose is calculated on biodosimetric basis, UV 
intensity and UV transmission, hydraulic load and life of the lamps (Kruger, 2009). 

5 

 



 

 

 

Fig.  1.3 Flow diagram of Oset drinking water treatment plant. 

Source: (Kruger, 2009)
6 

 



 

 

Actiflo® is a ballasted flocculation process which uses polymer to attach coagulated particles 
to micro sand for rapid settling in a lamella tube settler system. The micro sand is separated 
from the sludge in hydro cyclones and recycled to the process for reuse. The resulting sand 
ballasted flocs display unique settling characteristics, which allow for clarifier designs with 
high overflow rates and short retention times. (Kruger, 2009). 
 

1.1.2. Different operational scenarios 
Oset drinking water treatment plant has four different operational scenarios: normal, backup, 
two types of combination of the two operational processes. 

a. Normal operation: 
According to Oslo municipality's department of water and wastewater (City of Oslo Water 
and Sewerage Works, 2008) and Kruger (Kruger, 2009), the newly established treatment 
process has two separate and identical but independent treatment plants. Each treatment 
plant has the following five steps (see Fig.1.4). 

a) coagulation: after carbon dioxide and lime are added to increase the pH up to about 8, 
aluminum base coagulant is added which binds itself to the loose organic matter 
(humus matter), 

b) micro sands of grain size about 0.1 mm is added to the formed flocs. The aluminum 
flocs and the micro sand are mixed, 

c) to attract the flocs by making them larger, stronger and heavier, polymer is added 

d) after sedimentation of the flocs and micro sand, the clarified water undergoes through 
high velocity dual media filter of fine grained sand and plastic granulates, 

e)  UV disinfection (it is the second hygienic barrier), if any microorganisms survive the 
first hygienic barrier (steps a -c), the UV light penetrates the microorganisms' cells and 
damages their DNA so that they cannot reproduce, and 

f)  finally before the water is sent to the consumers via the distribution net, lime is added 
to adjust the pH, and post chlorine disinfection with minimum of 0.05 mg/l after 
30minutes contact time dose finalizes the process. 

 

 

 

 

 

7 

 



 

 

Fig.  1.4 Process line of the normal treatment line 

Source: (Oslo Kommune vann- og avløpsetaten, 2014a). 

a) water intake from 30 m depth, 

1. alkalization  

2. coagulation flocculation 

3. dual media filtration 

4. UV disinfection 

5. pH adjustment 

6. distribution 

b. Back up operation: 
The second scenario is a back up treatment or production line which has the capacity of total 
production of (520, 000 m3/day). The backup drinking water production is used only in a 
situation of emergency if both normal operation lines fail. This back up treatment has three 
main steps prior to high tank for distribution (See Fig. 1.5). 

a) water intake at 15 m depth, 

b) sieving through 5 µm wide mesh strainer, and 

c) sodium hypochlorite disinfection. 

8 

 



 

 

Fig.  1.5 Production line of the backup system. 

Though it is not quantified how much the micro sieve removes, in the risk and vulnerability 
analysis done for the treatment plant showed that with annual production of 100 million m3/yr 
water removed about 5 tones of suspended solids (Berge et al., 2011).  

c. Combination of the two operations: 
The combined operation is not a normal or routine drinking water production process. But it is 
used if one of the Actiflo production lines or components of the lines fails or when the 
drinking water demand exceeds the normal water production. This operation has two different 
forms . According to Lars J. Hem(personal communication), Oset drinking water treatment 
plant uses one of the following forms of combination:  

9 

 



 

a) Planned combination of operations,  
When maintenance in one of Actfilo production lines is required or if one of the production 
lines fails, the combination process will be set when a production of 3.25 m3/s is enough to 
cover the demand. 2.25 m3/s water will be produced from one of the normal Actiflo 
production lines and 1 m3/s water comes passing through 5 µm wide opening sieve and UV 
disinfection before it is mixed with the 2.25 m3/s water of the normal operation and chlorine 
disinfection. Fig. 1.6. 

Fig.  1.6 Planned combined operation. 

10 

 



 

b) Combination due to high demand,  
this operation starts if the normal operation cannot match the high demand that may occur 
because of high leakage, fire extinguishing water or any other reason that causes high water 
demand. When the demand is beyond the normal operation of 4.5 m3/s , 1m3/s raw water will 
be added by passing it through 5 µm wide sieve and UV disinfection so that the total drinking 
water production will be 5.5 m3/s. The mixed water will be chlorine disinfected before the 
tank. The process flow is sketched in Fig. 1.7. 

 

Fig.  1.7 Combined operation because of high demand. 

Now we know that water quality may mean physical, chemical and micro biological quality. 
It is beyond the scope of this paper to deal with every quality aspect of drinking water . 
Therefore, this thesis will focus on evaluating the microbial hygienic barriers of Oset drinking 
water treatment plant. The evaluation mainly focuses on the methods suggested by Norwegian 
Water Report 170_2009 (Norsk Vann Rapport 170_2009).  

1.2. Terms and definisjons  
The guideline for good disinfection practices (or the microbial barrier analyses, as it is called 
in the English version) gives the following definitions to the terms used in the guideline and 
in this thesis (Ødegård, 2014): 

11 

 



 

1.2.1. Water Work or Water utility size 
the guideline divides water works into three size groups depending on the number of people 
the water work is supplying drinking water to, as follows: 

(1)  small, less than 1,000,  

(2) medium, 1,000 - 10,000, and 

(3) large, more than 10,000 people. 

1.2.2. Type of water source 
a) surface water: which is divided into lakes and rivers 

b) ground water: this is also divided into: 

• ground water in unconsolidated sediments ( in soil) that is water 
transported through unsaturated zone of the soil for at least 60 days, 

• ground water in bed rocks from bore holes (bed rock ground water) 
is water from drilled or blasted well with or without soil cover at the 
top, if the soil layer at the top is less than 3 m, it will be considered as 
surface water and if the top soil layer is more than 3 m, it is  
considered as ground water. Unless local hygienic or hydrological 
conditions indicate otherwise. 

• artificially recharged ground water (produced by infiltration surface 
water through the soil), and 

•  ground water influenced by surface water is surface water treated by 
infiltration through soil. 

1.2.3. Raw water quality level 
The guideline for microbial barrier analyses (good disinfection practices) suggests two levels 
of surveying to determine the level of raw water quality: 

1) the mandatory routine analysis survey for over the last three years, 

2) an extended survey through a risk based sampling program over one year. 

The survey time may differ from the guideline's suggestion based on the quality of the data 
one can have and the local conditions. Depending on the results of the routine analysis, one 
can determine whether risk based analysis is necessary. If the data are insufficient about raw 
water quality, one can directly go to risk based analysis. 

The guideline recommends using the following indicators to determine a raw water quality: 